<C
L
3
(a
1
(&)
-



(CYLINDER HEAD)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRAI
1 3800200700001 BOLT, FLANGE T370 M6X 16. 5 (D 8X 3. 5) : H¥ % 1 £¢Q1 4 {%f-/PIECES C
2 1202300830001 COVER COMP. HEAD T320 2%, fL1%8. 5; #5145 F14EQ16 1 {4-/PIECES C
3 120250032-0001 PACKING, HEAD COVER T320 2%, FL1%8. 5 AR ; 1 4/PIECES A
4 270960014-0002 PLUG, SPARK F7TC FTRTC_JC44 ; wisNHSPARIRA 1 /PIECES A
5 380140339-0001 BOLT, CONNECTING, ROD T320_M8_L=50; %1 [14£Q16 4 {#/PIECES C
6 1200802880001 HEAD COMP, CYLINDER T320; 1 {#/PIECES B
7 380180101-0001 BOLT, STUD T320 M6 _1=95; #¥ 145 F14+Q16 2 {4/PIECES C
8 380180124-0001 BOLT, STUD T320 M6 L=91; 85 H48Q16 2 {#/PIECES C
9 120150086-0001 GASKET, CYLINDER T320_77 &, 1 £/PIECES A
10 380600117-0001 PIN, DOWEL T040 d=10 L=14; 2 4/PIECES G




(AIR CLEANER)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180280014-0001 PN TN A 1321 1 /PTECES B

2 180130178-0001 ELEMENT, AIR CLEANER |T321_jEidsfk; 1 {4:/PIECES A

3 1801301570001 ELEMENT, AIR CLEANER |T320_3=fHuEH#F4%, kIR 2 uE8% H ; 1 4 /P1ECES A

4 180070118-0001 COVER, ATR CLEANER  |T320 3% Wik i#=ZsuEas i ; 1 {*-/PIECES B

5 180020403-0001 AIR CLEANER ASSY T320 4z W, 40, 1 1£/SETS

6 380140013-0005 BOLT, FLANGE, GB/T 5789 M6 _L=16; 4% FH4EQ16 1 {4/PIECES C

7 380370066-0001 NUT, FLANGE GB/T 6177. 1 APtk N6; % ¥E (1 #£Q16 2 4:/P1ECES C




(CONTROL SYSTEM)

Description

RRIRAS

No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 171650004-0001 ROD, THROTTLE T320; 1 4/PIECES B
2 171610003-0001 SPRING, THROTTLE RETURN T320; | {4/PIECES A
3 171590018-0001 ROD, GOVERNOR T320_2#; 1 {4 /PIECES B
4 171680039-0001 LIFTER , VALVE T320_ [ KSR T K WK F1 8 Q16 1 4/PIECES B
5 171600018-0001 SPRING, GOVERNOR T320 14[8, #1%0. 8, £:60; | 4/PIECES A
6 3801400670003 BOLT, FLANGE M6%12 GB/T 5789 M6 _L=12; % F14EQ16 2 {4/PIECES C
7 380250002-0001 BOLT, GOVERNOR ARM TO40 M6 L=21 (13mm) ; 13 3 %2 ] 58 1 {4:/PIECES C
8 171620015-0001 ARM, GOVERNOR T320; PEE I8¢ Q16 1 4:/P1ECES B
9 380370048-0001 NUT, FLANGE M6 GB/T 6177. 1 _M6; ¥515 F14£Q16 1 4/P1ECES C
10 2716600260001 SWITCH ASSY, ENGINE STOP  |T350; 1 {4 /PIECES A
11 380200008-0005 SCREW , PAN M4x10 GB/T 818 M4_L=10; %5 F1£Q16 1 {4/PIECES C




(MUFFLER)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRAL
| 3803700480001 NUT, FLANGE GB/T 6177. 1 _M6; %5 F141Q16 2 4:/PIECES ¢

2 180960026-0001 PROTECTOR COVER, MUFFLER [T320 4/ &%, SFT; Mt % (\F )% %) Q27 | 4/P1ECES (

3 180571313-0001 MUFFLER ASSY. T320_ 2% [Bffnk; 1 {4/PIECES B

4 1806600650001 GASKET, MUFFLER T320_F% 22, BMAINK; 1 {4/PIECES A




10

)
|

¢ —H %7
? y &O—10

(FUEL TANK)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE  GRAL
| 170870094-0001 CAP COMP.,FUEL FILLER  [T320 2% jii4fa6il < A< (5 5262080 T 1 {4/PIECES B
2 380370048-0001 NUT, FLANGE GB/T 6177. 1 _M6; 945 F14¥Q16 1 4:/PTECES G
3 380450444-0002 WASHER Q/LX G 8.7 N1£6 4ME25 JERE2; HE T4 N 1 {4/PIECES C
4 170500687-0001 TANK COMP. , Fuel T321 2%, ¥kl 7 H-6mm 5 ; A% 5 5162Q80 1 {4:/P1ECES B
5 380140013-0005 BOLT, FLANGE GB/T 5789 N6 _L=16; #5 ¥ 14¥Q16 1 {4/PIECES C
6 380850003-0001 BOLT, STUD T331 M6_L=60; B¢ 14 F14EQ16 1 {4:/PIECES C
7 170010017-0001 STRAINER, FUEL T350; 1 {4 /PIECES A
8 380930025-0001 CLIP, WIRE HARNESS T320 #JEF: 1 4/PIECES B
9 380750234-0001 TUBE, FUEL 1320 N1%5.5 #M%9.5 1£285; 1 %/P1ECES A
10 380950190-0001 CLIP, TUBE T320 i<, 2 {4:/PIECES B




(CRANK CASE)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 110810149-0001 CRANK CASE T320_ 0[5 i 2k 1 {4 /P1ECES B
2 160200032-0001 SHIELD, TANK SIDE T320 FHRMIA- & 28, 1 {4:/PIECES C
3 380140013-0005 BOLT, FLANGE GB/T 5789 M6 _L-=16; 4% 15 F14EQ16 2 /P1ECES C
4 380850002-0001 BOLT, STUD 1320 M6 _1.=78.5; #15 F1$%Q16 1 #£/PIECES C
5 380850006-0001 BOLT, STUD T340 M6_1=85; # i F14£Q16 2 {1 /PIECES C
6 3806503350001 OIL SEAL T320_d=25 D=38 b=7; 1 4 /PIECES A
7 140250006-0001 REED VALVE T370_FEAINE ; 1 #F/PIECES B
8 380140037-0003 BOLT, FLANGE GB/T 5789 M6 _L=10; 8415 F154Q16 1 £/PIECES C
9 110850010-0001 PACKING, BREATHER CHAMBER ([T320 2% Joffaik Atz kit =1L, 1 - /P1ECES A
10 1108400100001 CAP, BREATHER CHAMBER 1320 28 =4l.; 1 4 /P1ECES C
11 380140441-0001 BOLT, FLANGE T200_M6_L=14 {3k fG B2k ; B 1E F Q14 3 {4:/PIECES C




fi4h %4 (CRANK CASE)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRAI
16 3808215900001 BUSHING L e e 1 {/PTECES c
17 160200033-0001 PLATE COMP, SIDE T321_Fa A4 5 1 4:/PIECES (0
18 380140067-0003 BOLT, FLANGE GB/T 5789 M6 L=12;H¥¥5 F14EQ16 1 4/P1ECES C
19 380740521-0001 TUBE, BREATHER T321 38 A&, 1 4/PIECES A
20 171630010-0001 SHAFT, GOVERNOR ARM T320; 1 {4/P1ECES B
21 3804505270001 WASHER g e R T ! f/PTECES C
22 380650338-0001 OIL SEAL T320 d=6 D=11_b=4; 1 4:/P1ECES A
23 381350004-0001 PIN, LOCK T040_ i A 1 {4/PIECES B
24 380930064-0001 LOCATION CABLE CLIP T320 R ; 1 {4:/PIECES B




phihfE2= (CRANK CASE COVER)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRAI}
1 110820038-0001 CASE COVER T320_23, i jmeR kL 1 F/PIECES C
2 380140024-0006 BOLT, FLANGE GB/T 5789 M6_L=28; 4% 5 F14¥Q16 7 {t/PTECES C
3 380650347-0001 OIL SEAL 1320 _d=25 D=41.25 b=6_ PHELASCIT; 1 {4/PIECES A
1 380600121-0001 PIN, DOWEL T041_d=8 1=10; 2 {4/PIECES C
5 380140077-0005 BOLT, FLANGE GB/T 5789 M6_L=20; 8§ F14%Q16 1 {#/PIECES C
6 171750013-0001 GOVERNOR COMP 1320; 1 #£/SETS B
7 171640003-0001 PLATE, GOVERNOR HOLDER  |T320; 1 4+ /PIECES C
8 110830039-0001 PACKING, CASE COVER 1320_interface (N-8092) ; 1 {4 /PIECES A
9 380600120-0001 PIN, DOWEL T040 d=8 L=14; 2 {4/PIECES C
10 150570002-0001 RUBBER, OTL. DEFLECTOR 1350; 1 {4 /P1ECES B
11 110260025-0001 BOLT, DRAIN PLUG T040 M10X 1. 25X 15; 8§ ¥ A 4¥Q16 1 {4-/P1ECES C
12 380450514-0001 WASHER T040 T21 1210 4ME16 JLIFEL1.5 74 | #/PIECES C
13 110690016-0002 CAP ASSY T320_ ML R ; e B 48 B, e At 3 1 {%/PIECES B
14 380140100-0003 BOLT, FLANGE GB/T 5789 M6_1=35; ¥k F14¥Q16 1 4/PIECES C




(CRANKSHAFT/PISTON)
Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRAL
1 130070085-0001 RING SET T320; 1 £/SETS A
2 130030092-0001 PISTON T320; 1 {4/PIECES A
3 130060030-0001 PIN. PISTON T030_ ¢ 13X47; 1 {4/PIECES B
4 380560055-0001 CLIP, PISTON PIN TO30 ¥ FE G148 ; 2 {4/PIECES B
5 130150051-0001 ROD ASSY. , CONNECTING T320; 1 4/PIECES B
6 380630137-0002 EDDP GROOVE BALL BEAEING|GB/T 276 6205; 1 {4:/PIECES B
T 130290251-0001 CRANKSHAFT COMP T320_0%h; 1 {/PIECES B
8 380450518-0001 WASHER T320_T21_P4%25.4 AM&E34_ JRREL; EAY 1 {4:/PI1ECES C
9 380620030-0001 KEY GB/T1095_1=38 4.78X4.78 A%Y; 1 4/PIECES B
10 380900062-0001 HOOP STRIP T561_L=100 [ 4 ; | 4 /PIECES A




(CAMSHAFT)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRAL
1 140450022-0001 ARM, VALVE ROCKER T040; 2 15/SETS B

3 140380020-0001 RETAINER, VALVE SPRING  [T320 U1/ ; 2 {4 /PIECES B

4 140340022-0001 SPRING, VALVE T040; 9 {4:/PIECES B

5 500550034-0001 VALVE ASSY. T320; 1 3 /SETS B

6 140710003-0001 PLATE ASSY T320; #% ¥ H$¥Q16 1 {4:/PIECES B

7 140670028-0001 ROD, PUSH T302_+:127. 5 RIS, 2 {4 /PIECES B

8 140690002-0001 LIFTER T040; 2 4/PIECES B

9 140020058-0001 CAMSHAFT ASSY. T320; 1 {4:/P1ECES B

10 380450534-0001 WASHER T320 _T21 P1E14.2 AME20 JEREL; )Y 1 {4 /PIECES C




(STARTER)

Description

UNIT

CONSUMABLE  GRAL

No. Part No. Reqd. QTY
1 193490094-0001 STARTER SUBASSEMBIY T320 2%; 7= ff1 B 62Q80 1 % /SETS B
2 193690003-0001 HOOD, FAN COVER T320_1%; A< {5 B 65Q80 1 {4 /PTECES B
3 380200008-0005 SCREW , PAN GB/T 818 M4 L=10: ¥ ¥ F145Q16 3 {4/PIECES 6
— T GB/T . B TR .
4 380370066-0001 NUT, FLANGE 6177 1 ML Ve MEdk SisEn1e 3 {#:/PIECES &




1.2

(CARBURETOR)
Description
Part No. Reqd. QTY UNIT CONSUMABLE GRAL
170430057-0001 PACKING, INSULATOR T320_ ANE A FRARE 3 UE % 3, 0] 1 {4:/PIECES A
170440055-0001 INSULATIR, CARBURETOR T320 FRiAdR; 1 {4 /PIECES B
1704300460001 PACKING, CARBURETOR T320_AE Atatas (Lim s S iEas 2 2 4 /P1ECES A
170450001-0001 PACKING, CARBURETOR T320_fRESRIETL At E &1 1 /P1ECES B
380450539-0001 GASKET, OIL CUP BOLT TO40 7% 1 S8 He 2 ; Hituay i bRiH 1 {/P1ECES A
380140353-0001 BOLT, FLANGE T040_i%F % 8%4% : PETE B 4¥£Q16_7irHuayi 1 /PIECES C
1729300010001 DRAIN BOLT 1040 ; #rHuay i FRiR 1 f/P1ECES C
380450577-0001 WASHER TO40_{kih #8 B 4842 248 ; wirHuay i bR 1 1 /P1ECES A
170250021-0002 0IL CUP T040; AR BE TE 5 £¥Q16_FirHuayibriR 1 f/PIECES C
380840455-0001 GASKET, OIL CUP TO40_VFF % & H 1 ; firHuayifniR 1 {4 /PIECES A
1700204510002 CARBURETOR T320 P18; ARG (1 5-Q16 P55 ) 1 =/SETS B
1704300670001 GASKET, ATR CLEANER T320_ 258283 1 4 /PTECES B




(FLYWHEEL/ lgnition Comp)

Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRA[
1 270920242-0001 COIL ASSY., IGNITION T320 68 5 & s i e, hnde fy s 1 £/SETS A
2 380140086-0002 BOLT, FLANGE GB/T 5789 M6 _1-22:#§i% FHF#Q16 1 14/PIECES ¢
3 270020126-0001 FLYWHEEL COMP T340 _TEHFHLFL_TE PN REHN 1 4 /PIECES B
4 160180015-0001 FAN, COOLING T320; I {4/PIECES A
5 193590005-0001 PULLEY, STARTER TO40; ¥ ¥ F1EFQL6 1 {4:/P1ECES B
6 380370051-0001 NUT, SPECTAL T040 M14X 1. 5; 9% F14£Q16 1 {4/PIECES C
7 9709500501320 e T 1 4 /PIECES A

SLPPRESSAOR




